
ACT 
WASTEWATER 
TREATMENT 
SYSTEMS

Presents… Rescuing, Recovering and Reusing 
Our Water Resources



THE SOLUTION TO YOUR WASTEWATER NEEDS:

Sit Dolor Amet

Rescuing, Recovering & Reusing Our Water Resources



WHO ARE WE?

The Bio-Pure treatment process was developed in 1969. Bio-Pure 

(ACT) has been manufacturing wastewater treatment systems 

ranging from 10,000 to 1,000,000s of gpd for small communities, 

golf courses, and industrial/commercial complexes.

Rescuing, Recovering & Reusing Our Water Resources



GLOBAL ISSUES – CONSIDER FOR A MOMENT

Water is one of the most important resources we have. People can survive without food for weeks,

But will die in less than one week without water.

Rescuing, Recovering & Reusing Our Water Resources

Eighty (80%) percent of the earth’s surface is covered in water; of that amount 1% is potable in its natural state.

There is no such thing as new water; every drop on this planet has been recycled over and over for eons.



WHY TREAT WASTEWATER

It really isn’t “Waste” after all…

Rescuing, Recovering & Reusing Our Water Resources

The average person uses 45.6 gpd. How?

Residential sewage is 99% water.

Our technology can remove the contaminants in sewage and effluent to a clean reusable product. It takes nature 

years… we can do it in minutes

“No problem can be solved by the same consciousness that created it in the first place…”

- Albert Einstein



WHAT IS BIO-PURE (ACT)?
The Bio-Pure system is a unique system for controlling biological treatment of organic waste.

Rescuing, Recovering & Reusing Our Water Resources

Bio-Pure continually produces quality effluent (meets California Title 22) which meets or exceeds some of the 
strictest requirements in North America.

Bio-Pure’s Intermittent-Cycle Extended-Aeration Systems have been used to treat domestic sewage for housing 
communities, golf courses, school districts, Pipeline operations, and agricultural processors.



WHAT IS POLLUTION?
Organics (B0D5)…carbohydrates, fats, oils and grease

Rescuing, Recovering & Reusing Our Water Resources

Solids (TSS)…soils, dead cells, suspended and floating solids

Nutrients (N&P)…fertilizers create nuisance biological growths 

Turbidity (NTU)…presence of pollutants reduces the clarity of the water

Aesthetics…pollution or nuisance, visual degradation of the environment 



HOW DOES BIO-PURE (ACT) IMPROVE IT?
Organics…biological aerobic-treatment microorganisms break down the organic pollutants

Rescuing, Recovering & Reusing Our Water Resources

Solids…biologically stabilized and broken down along with organic pollutants

Nutrients…reduced in the aerobic stabilization process

Turbidity…clear effluent is the result of adequate treatment

Aesthetics…no longer sewage, a clean healthy environment



WHY WE RECOMMEND OZONE OVER OTHER DISINFECTANTS

Rescuing, Recovering & Reusing Our Water Resources



OUR PERFORMANCE SPEAKS FOR ITSELF

Rescuing, Recovering & Reusing Our Water Resources



HOW DOES BIO-PURE (ACT)’S SYSTEM OPERATE?

FLOW DESCRIPTION

Rescuing, Recovering & Reusing Our Water Resources

1. Influent

2. Lift pumps from equalization to anoxic chamber

3. Mixed liquor transfer aeration to clarifier chamber

4. Weir, overflow of floatables and foam

5. Supernatant transfer from clarification to disinfection chamber

6. Ozone (Chlorine) disinfection

7. Activated sludge (RAS) clarifier to anoxic/aeration chamber

8a. Polymer injection (optional)

8. Discharge to filters

9. Sludge return from disinfection to anoxic chamber

10. Filter backwash to anoxic chamber

11. Desludge max 10% of clarifier volume directly bed (class B sludge)

12. Decant from optional sludge digester to equalization chamber

13. Digested sludge from sludge digested to sludge drying bed (class A sludge)

14. Decant from sludge drying bed to equalization chamber



BENEFITS OF THIS TECHNOLOGY

Interdisciplinary project approach

Better quality control

Simplified team organization

Better team work & communication

Closer team interaction

Complete-Turnkey service packages

Rescuing, Recovering & Reusing Our Water Resources



WHAT WE HAVE LEARNED

• Re-use of wastewater saves billions of gallons of fresh 
water (golf courses use 350,000-500,000 GPD

• Tests prove effluent has met drinking water quality

• 100%of fish survive state tests in our effluent

• Sludge quantity reduced to a minimum, surpasses 
competition

• Limited use of digesters

• Perfect technology for multiple project types and 
with difficult sites

• Treatment process has small footprint

• Can be constructed inside a building (large or 
small)…a part of the architecture

Rescuing, Recovering & Reusing Our Water Resources

320,000 – GPD Bio-Pure (ACT) System constructed in 

the basement of the Jin Jiang Hotel and Commercial 

Center in Shanghai, China



THE BIO-PURE (ACT) TEAM HAS

Unique Knowledge and technology

Vast experience in innovative and alternative 
water and wastewater solutions

Awareness of the public needs in North 
America

Produced reliable systems internationally

A global environmental concern

Rescuing, Recovering & Reusing Our Water Resources



SUMMARY OF SERVICES
• Water and wastewater design engineering

• Turnkey design/build/operate

• Permitting and commissioning of systems

• Interface with local municipalities

• On-going consulting  and training

• Advice on future planning

Rescuing, Recovering & Reusing Our Water Resources



INSTALLATION LOCATIONS (PARTIAL LIST)

Rescuing, Recovering & Reusing Our Water Resources



EXAMPLES OF BIO-PURE (ACT) SYSTEMS

Rescuing, Recovering & Reusing Our Water Resources

Service a range of applications 
in almost any environment

3,000 gpd Pacific Campground

10,000 gpd Idaho Subdivision

600 gpd Drilling Rig System

Marine Environments/Industrial

Residential



EXAMPLES OF BIO-PURE (ACT) SYSTEMS

Rescuing, Recovering & Reusing Our Water Resources

Residential and 

Apartments

7,500 gpd-Kona Halli, HI 10,000 gpd-Captain Cook Apartments, HI



EXAMPLES OF BIO-PURE (ACT) SYSTEMS

Rescuing, Recovering & Reusing Our Water Resources

Multi-Media Filter

Commercial/Residential/RV Park

Control Panel (CPU to be installed)



EXAMPLES OF BIO-PURE (ACT) SYSTEMS

Rescuing, Recovering & Reusing Our Water Resources

Recreational



EXAMPLES OF BIO-PURE (ACT) SYSTEMS

Rescuing, Recovering & Reusing Our Water Resources

Requires 50% less land than 
traditional flow-through systems

Agriculture/Recreation

50,000 gpd, 

French Camp Golf & RV Park, California



EXAMPLES OF BIO-PURE (ACT) SYSTEMS

Rescuing, Recovering & Reusing Our Water Resources

Bio-Pure 320,000-GPD

System in basement

Commercial / Hotel

Systems designed and 
constructed internationally



BOD5 TEST DATA

Rescuing, Recovering & Reusing Our Water Resources



TSS TEST DATA

Rescuing, Recovering & Reusing Our Water Resources



TOTAL COLIFORM TEST DATA

Rescuing, Recovering & Reusing Our Water Resources



TOTAL (TURBIDITY) TEST DATA

Rescuing, Recovering & Reusing Our Water Resources



TOTAL KJELDAHL NITROGEN TEST DATA

Rescuing, Recovering & Reusing Our Water Resources



PUBLIC PERCEPTION: BIO-PURE (ACT)WTS

Rescuing, Recovering & Reusing Our Water Resources
TAKEN FROM E.P.A. CERTIFIED OPERATORS MANUAL



BIO-PURE (ACT) TEAM CAN ASSIST WITH PLANNING

Rescuing, Recovering & Reusing Our Water Resources

Planning Consultants available since 1990, however the expertise represented 
by these firms extends over 30 years. Our knowledge and contacts with other 
architectural, engineering, planning, and design-build firms allows BIO-PURE to 
offer full service to our clients. BIO-PURE can help you accomplish your goals 
by fielding a team that will add to your efforts effectively.

ACT Can Help You With:

• Economic and Community Development

• Land Use Planning and Permitting

• Environmental Assessment

• Regulatory/Policy Analysis and Development

• Strategic Business Planning

• Program Development

• Project Management

• Market Research and Analysis